
CATEGORY 1
REGULATO1INFORMATION DISTRIBUTION TEM (RIDE)

Cp
'CCESSION NBR:9711070071 DOC.DATE: 97/10/30 NOTARIZED: NO DOCKET

FACIL:50-250 Turkey Point Plant, Unit 3, Florida Power and Light C 05000250
50-251 Turkey Point Plant, Unit 4, Florida Power and Light C ,05000251

AUTH~NAMFp'UTHOR AFFILIATION
HOVEY,R J". Florida Power 6 Light Co.

RECIP.NAME "RECIPIENT AFFILIATION
Document Control Branch (Document Control Desk)

SUBJECT: Notifies of application for renewal of NPDES Permit
FL0001562 for plant IAW Section 3.2.3 of plant environ
protection plan (App B of OL DPR-31 & DPR-41).W/application.

DISTRIBUTION CODE: COOID COPIES RECEIVED:LTR L ENCL 3 SIZE:
TITLE: Licensing Submittal: Environmental Rept Amdt a Related Correspo
[...]
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information submitted.
Based on my inquiry ofthe person or persons who manage the system or those persons directly responsible forgathering the
information, the information submitted is, to the best of my knowledge and belief, true, accurate, and complete. I am aware
that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for
knowing violations.

NA
Name & OfficialTitle (type or print) Signature

NA
Telephone No. (area code & no.)

NA
Date Signed

DEP Form 02420.910(5j
Erfrrrtive November 29, 1004

2CS-21



XII-B CERTIFICATIONS FOR PERMI NEWALS

This is to certify the engineering features of this pollution control project have been examined by me and found to be in
conformity with sound engineering principles, applicable to the treatment and disposal of pollutants characterized in the
permit application. There is reasonable assurance, in my professional Judgment, that the pollution control facilities, when
properly main'tained and operated, willdischarge an effluent that complies with all applicable statutes of the State of Florida
and the rules of the Department.

Signature
Florida Power and Light

Company Name

Dick Verduin
Name (please type)

Address 700 Universe Blvd

P.O. Box 14000

Juno Beach, FL 33408
lr f) J~

II

p I

(AffixSeal) Florida Registration No. 0019914

Telephone No (561) 691-2614 Date 10/15/97

I certify under penalty of law that this document and all attachments were prepared under my direction or supervision in
accordance with a system designed to assure that qualified personnel properly gather and evaluate the information submitted.
Based on my inquiry of the person or persons who manage the system or those persons directly responsible forgathering the
information, the information submitted is, to the best of my knowledge and belief, true, accurate, and complete. I am aware
that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for
knowing violations.

V.A. Kaminskas, Nuclear Plant Services Manager
R. Sanchez Fossil Plant General Mana er

Name & OfficialTitle (type or print) Signature

305-246-1300
Telephone No. (area code & no.) Date Signed

0 vF ~7

DEP Form 82420.910(5)
Erreo8ve November 29. 1994

2CS-22
STF FL82028F,8



-~i
'I

~ 'b
IL

4
J

CP,

~i%



Attachment I

Florida Power Ec Light Company
Turkey Point Power Plant

Water Permits List

rmi A rmi m

State ofHorida
Dclertmctn ofEnvimnmcntal Pmtection
(FDEP)

State ofHorida
Department ofEnvimnmental Pmtcction
(FDEP)

State ofHorida
Department ofEnvironmctual Protection

(FDEP)

State ofHorida
Department ofEnvironmental Protection

(FDEP)

South Florida Water Management District
(SFWMD)

Metropolitan Dade County Department of
Envimnmental Rcsourccs Management
(DERM)

Mctmlelitan Dade County Dcparttnent of
Envimnmental Resources Management
(DERM)

Mctmpolitan Dade County Department of
Environmental Resources Management
(DERM)

National Pollutant Discharge
ElimituttionSystem (NPDES)

Itzhmtrial Wastewater

Domestic Wastcwatcr

Undcrgmund Injection Contml
for Domestic Wastcwatcr

FPL/ SFWMD Agrecmcnt
Gramdwatcr Monitoring Ch

Interceptor Ditch Operation

Domestic Wast pvater~
Operating Permit

Industrial Waste 7ype S4
Annud Operating Permit

Industrial Waste 7ypc S4
Annual OIerating Permit

FL0001562

IO 13-227117

FLA013612401

UO 13-277655

4-FPI 22
8046/306

DWO40010-97 (P) 08

IW40016 (4) /
MSP40010-97 08

IW40003 (4) /
MSP40010-97 08

HLR NPDESATl.DOC



Attaehcnent 2
-0

l iQII
~

~ I
I~,I

0 IF
S +MLS

PLNT
'K

J fW QIIQ 4HQ IS> ) ea4NCTC hOICN
QCQQIHAflQN AS CCIIIC+ Q SNCV

Nro

l" e 4000'l
%%o ~

I
II

I

C.,I
. I
I
I

ICe+ I .

g.,} ~

C',

COOllNS
CANALS

'g'o
''0AONAHAQXAflOI

'Po,

C

:.o IP '
1|I

o o ~

~ f:: . "i"'
~,(, l~ ~ ~

'I

go

%4i
~o

~ g

~ ~

I
~ ~

eeanr BouNDARY

l~~~
~ ~

4o

4 'L ~

'i ' '

o ~ ~ f.
~ ~

C ~,;~ ~ ~

~ ~

~ ~ ~

~ r'

~o

~ 4g':

BlSCAYNE

BAY

'

$$

~ 'l~g
~ ~

'V
~ o 0 I

CARD

MIIIID

Florida Power a Light Company
Turkey Point Plant

Location: Homestead, Arsenicker Keys, Glades and Card Sound
Quadrangles

Dade County, Florida



ATTACHMENT 3 Florida Power 8c Light CompanyI>'urkey Point Power Plant
~o~ or(

+~ «I «««a «I «I«I

,d

Qg
~PO

Gyr C~p~

II +«'>;

III IIII

IIII
/

~ = III'III IIIIr ~IIIII c «> «I

ro~ 4~ / «>

,p,"a'~~<>

o~
/'V

~Q
~~G~~.~Or(p'a'>p«'>I

a/p

+~(
,> /> r~o"->'-

~ ~
~ «~+>I

«

',"Ic~c'III~

Ojp~
~<o(,~

<o
IIII r/I< III

hl

I'IIIII )II 0 III
I II II IIIIIII +(~9(.

O/I/r
,d

'«

@I III IIII~

I~
I««I '0l~

~p
O~ Il

p(
p~

W., «II««
~

>

l«
I I ««I I I «I

T

Zg
r(-

gp
0

~=0Ilg

««

,a o~

,a p«
pl

a «

d~. ~roe

'" /~/~

D
(Po o

n~r- l~r.
O/I/

4(((
pg

PII«PP IC/%

d'
o l~<(,OICSI~p,OI l~ I~

I~ l~«4'~ I~,d'~ 'Ol~
I~ ~c

( o~ l~
rg p

I~ I~
I~ oo~ I~

l~ I~ I~
I~

I
/y<

Nl~ (/(~ l~p'~ O/I«~
I Nl~ CgF/L>~

>so ~rr I~
I~ l~I~

o
P pd M pi~ ~ W~~>«l~

I ~ IgOI> cd +if(
~ I~M„ ~r«I~M«

I I'IC> ~ ~" I I ~% I «

p Il~
~ ~

D~/.



0



ATTACHMENT 4
TURKEY POINT PLANT — WASTE FLOW DIAGRAiVI

DEMINERIALIZED VATER

UNITS 3/4 CONDENSATE
POLISHING SYSTEM

UNITS 3/4 STEAM
GENERATORS

BACKVASH

UNITS 3/4 CONDENSATE/ WET LAYUP
F'EEDVATER SYSTEMS

BLOWDOVN

QM-LINE CHEMICAL
ANALYZERS

MIXED BED
DEHINCRIALIZERS

I

~l

I

I

UNITS I/2
BOILERS

UNITS 3/4 VASTC
DISPOSAL SYSTEM

OM-LINE CHEMICAL
ANALYZERS

BLQWDOVN

HEMBRAME
TREATMENT

DEMINERIALIZERS

CARBON fILTER

ALTERNATEI

COAGULATORY
SAND FILTER

BRINE

CORROSIVE TOTAI.LY ENCLOSCD
VASTC TRCATMEMT F'ACILI'FY

NON-CORROSIVE
WASTE

1
I BACKWASH

I

J ALTERNATE
MAKCUP VATER

TREATMENT SYSTEM J
BOILER

CHEMICAL CLEANING

I

I

I

I

I

ECONOMIZER
HOPPER MASH

MUNICIPAL
VATER SUPPLY

DUST COLLECTOR
CLEANING

AIR PREHCATER
WASH

BOILER
FIRESIDE VASH

STACK
VASH

SOLIDS SETTLING
BASINS B-2 AMD B-3

OIL SEPARATOR

OIL SEPARATOR

«f
K

l3

DoD
4I

CI
4I
o
D

NON-CQUIPHENT
AREA DRAINAGE

ALTERNATE

OILY "
VASTE

OIL SEPARATOR

NOM-EQUIPMENT
AREA STORMVAI'ER.

INTERCEPTOR
DITCH

INCLUDES VATER F'RQM EQUIPMENT AREA CLEANING AND STORMVATER RUN-Qf F'



Attachment 5

FLORIDAPOWER & LIGHTCOMPANY
TUIGCEY POINT POWER PLANT
GENERAL PLANTDESCRIPTION

Florida Power &Light Company's Turkey Point Power Plant is located at approximately latitude25'6'9" N and longitude 80'9'2" W, on Biscayne Bay, ten miles east of Florida City,
Florida. The plant and its surrounding area covers approximately 25,000 acres. (Attachment 2)

The plant consists of two fossil fuel units (Units 1 and 2) and two nuclear units (Units 3 and 4).
Units 1 and 2 each have 404 megawatt net continuous capability. Unit 1 was put into commercial
service in 1967 and Unit 2 was put into commercial service in 1968. Construction, design, and

operational aspects are essentially the same for both fossil units. Units 3 and 4 each have 693
megawatt net continuous capability. Unit 3 was put into commercial service in 1972 and Unit 4
was put into commercial service in 1973. Construction, design, and operational aspects are
essentially the same for both nuclear units. All four units obtain their once through condenser
cooling water from and discharge to a closed cycle recirculating cooling canal system. There are

no discharges to waters ofthe United States from the plant site.

IDENTIFICATIONOF MAJOR PROCESSES
AND ASSOCIATED WASTES FOR ALLUNITS

Production Related Activities:

Major processes and associated Units at the Turkey Point Power Plant, which generate
wastewater as a function ofsteam production to generate electricity, are as follows:

Associated nits

1.

2.
3.

4
5.

6.
7.
8.

9.
10.

11.

12.

Steam Generator Makeup Water Treatment System
Boiler Makeup Water Treatment System
Alternate Makeup Water Treatment System
Combustion Residue
Boiler Blowdown
Steam Generator Blowdown
Chemical Volume Control System
Main Condenser Cooling Water System
Intake Cooling (AuxiliaryEquipment Cooling) Water System
Condensate Polisher
Plant Intake Screen Wash
Sanitary Sewer Systems

Nuclear
Fossil
Fossil and Nuclear
Fossil
Fossil
Nuclear
Nuclear
Fossil and Nuclear
Fossil and Nuclear
Nuclear
Fossil and Nuclear

'Fossil and Nuclear

FILE: NPDESAT5.DOC



Attachment 5

~ 1. 'team Generator Makeu Water Treatment S stem Nuclear

Municipal water is passed through a vendor supplied water treatment system consisting of
activated carbon filters for the removal 'organic and inorganic suspended solids. The filtered
water then passes through a reverse osmosis unit to remove total dissolved solids and silica. This
is followed by a forced draft aerator for the removal of carbon dioxide. Subsequently, hydrazine
is added to the influent for deoxygenating purposes. This mixture is then passed through an
activated carbon media to catalyze the reaction, and then further treated by an ion exchange bed
to remove any carbon impurities or hydrazine overfeed. The efHuent is further purified via a

mobile flow demineralizer that removes cations and anions. The final purification involves the
passing of the mixture through a cation/anion polishing mixed bed.

Allregenerations of the resin beds are performed oF-site at the vendor's service center.

The carbon filters are backwashed with municipal water to remove trapped suspended solids
previously filtered from the process water. The backwash water is discharged to the cooling
canals.

It is necessary to inject sulfuric acid to the influent of the reverse osmosis unit to reduce the pH to
between 6.0 s.u. and 8.5 s.u. This maintains the solubility of the calcium carbonate that is used in
the reverse osmosis unit. The reject water from this process will have a pH of between 6.0 s.u.
and 8.5 s.u. and is discharged to the cooling canals.

2. Boiler Makeu Water Treatment S stem ossil

Municipal water is passed through an Ionics water treatment system. After passing through multi-
media filters and a decarbonator the water enters a triple membrane trailer. The multi-media filter
requires occasional backwashing. The quality of the backwash water that is discharged to the
cooling canal system is essentially the same as the inlet municipal water supplied by Dade County.
During backwashing there will be no reject or process water from the triple membrane trailer,
since it is out of service during this step.

The three water treatment processes contained in the triple membrane trailer, and listed in order
of treatment are ultrafiltration, reverse osmosis, and electrodeionization. The reject water,
approximately 106 gpm from the ultrafiltration and reverse osmosis processes, is discharged to
the cooling canals. Reject water from the final electrodeionization process is recycled to the
reverse osmosis feed tank. The product water from the triple membrane trailer, approximately
200 gpm, is sent to the mixed bed demineralizers for final polishing prior to entering the
condensate storage tanks. During the infrequent occasions that the product water from the mixed
beds does not meet specifications for use as makeup water it is discharged to the cooling canals.

The quality ofthis water is similar to the inlet water.

Allregeneration of the mixed bed demineralizers are performed oF-site by the vendor.

FiLE: NPDESATS.DOC



Attachment 5

To enhance the performance of the water treatment equipment, chemicals such as sulfuric acid,
flowcon, caustic soda, and sodium bisulfite are added at various points in the process. Any waste
streams generated during routine membrane cleaning willbe neutralized (pH adjustments) prior to
discharge to the cooling canals.

3. Alternate Makeu Water Treatment S stem Fossil and Nuclear

Municipal water is passed through a coagulator and a fine sand filter to remove suspended solids
and then passed through activated carbon filters for additional removal of organic and inorganic
suspended solids. The softened, filtered water is further purified by passing through a cation resin
bed where cations such as Mg and Ca are removed, and then through an anion resin bed where
anions such as SO4 and Cl are removed. Finally, it passes through a polishing mixed bed
containing both cation and anion resins.

AAer a period ofuse, the anion and cation resins become exhausted and must be returned to their
original adsorptive capacity (regenerated). Cation resins are regenerated with 5% H2SO4

(sulfuric acid) where the H+ replaces the cations exchanged by the resins during the
demineralization process. The anion resin bed is regenerated with 5% NaOH (sodium hydroxide),
where OH- replaces anions exchanged by the resin during regeneration.

The sand and carbon filters are backwashed with municipal water to remove trapped suspended
solids previously filtered from the process water.

Corrosive anion and cation regenerant waste (pH < 2.0 s.u. or > 12.5 s.u.) is sent to a totally
enclosed treatment facility where the pH is adjusted to a range ofbetween > 6.0 s.u. to < 8.5 s.u.

This waste water is discharged directly to the cooling canals.

Some of the components from both the Primary and Alternate Makeup Water Treatment Sytems

may be used to provide makeup water, however, the majority of the components for the Alternate
Makeup Water Treatment System are out ofservice (see attachment 4).

4. Combustion Residue ossil

A carbon reinjection system provides a means for collecting carbon and unburned by-products of
combustion in the flue gases. This carbon residue is recycled back into the boiler fire to maximize

the use of combustion material. The resulting fly ash and slag contain various non-combustible

compounds which are sluiced to one oftwo solids settling basins (see attachment 4). Combustion

residue is also accumulated during various maintenance functions. Supernatant from the solids

settling basins is treated with citric acid or soda ash, ifneeded, to adjust pH to proper limits prior
to discharging to the cooling canals. Residue is chemically fixed on-site prior to being disposed.

FILE: NPDESAT5.DOC



'A

~ I

Attachment 5

5. Boiler Bl wdown ossil

High purity water generated by the plants'ater treatment system is used for makeup water to
the boilers water/steam cycle. During the continual vaporization of water occuring in the boiler,
dissolved solids build up in the boiler water and must be controlled by boiler blowdown.

Two forms of sodium phosphate are added to the boiler water for control of calcium and
magnesium scaling. Ammonium hydroxide is added for feedwater pH control. Hydrazine is
added for dissolved oxygen removal. Undesirable boiler water contaminants such as Cl- and silica
can be introduced from condenser tube leaks resulting in contamination ofthe boiler water. When
dissolved solids reach unacceptable levels they must be reduced by boiler blowdown. Boiler
blowdown is taken from the bottom of the steam drum which contains such contaminants as silica,
sodium phosphate dissolved solids, calcium or magnesium phosphate sludge, and metals such as

copper and iron. Some of the boiler blowdown flashes into steam and discharges into the
atmosphere. The remaining liquid portion ofboiler blowdown not recovered and reused is routed
to the cooling canals.

During overhauls of the boilers, feedwater systems and/or condensers may be placed in a static
mode where the internal metal surfaces of these components must be protected from corrosion.
The typical method used is to fillthese systems with a hydrazine/amerzine/ammonia/demineralized
water solution. This solution is drained and discharged to the cooling canals. The solution when
discharged has a pH range of9.0 s.u. to 9.8 s.u. and contains very low levels ofhydrazine.

A small sample stream of the boiler blowdown is diverted to on-line chemical analyzers to test
water chemistry within the boiler. A very small quantity of chemical efHuent from these analyzers
is discharged to the cooling canals along with the blowdown.

Steam Generator Blowdown Nuclear

High purity water generated by the plants'ater treatment system is routed to the condensers for
makeup to the water/steam cycle, Ammonium hydroxide is added for pH control and hydrazine is